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BAG
Bag
Ref # Part # Description Qty
11964-04023 SHREDDER BAG [23.5 x 58) [WHITE) ]
Chipper Chute
ChipperChute
Ref # Part # Description Qty
11681-04006-0638 |CHUTE ASSEMBLY (UPPER) 1
2 681-04117-0638 LOWER CHIPPER CHUTE 1
3710-0106 HEX SCREW 1/4-20x 1.25 1
4/710-0809 SCREW 1/4-20x 1.25 2
5710-3013 SCREW 1/4-20X.5 GR5 5
6 712-04064 FLANGE LOCK NUT 6
71712-04065 NUT 1
8 912-3010 HEX NUT 3
9914-0104 COTTER PIN .072 DIA 1
10/726-0233 RETAINER-BOLT .25ID x .500D 4
11/728-0175 RIVOT 3
12/932-0306A COMPRESSION SPRING 1
13/932-04167 TORSION SPRING 1
14/ 735-0249A CHUTE FLAP 1
15/936-0140 FLAT WASHER 1
16/736-0182 SPRING WASHER .50 x 1.0 x .022 1
17/736-0242 BELL WASHER .337 X.867 x .057 3
18/936-0326 FLAT WASHER .510 x 1.000 x .125 1
19/936-0451 SADDLE WASHER 3
20/738-0430 SHOULDER SCREW .500 DIA x .685 1
21| 947-04163 LOCK ROD 1
22/749-1004-0638 |CHUTE SUPPORT 1
23/781-04032 CHIPPER CHUTE HINGE 1
24/781-0633 FLAP STRIP |
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Discharge Chute

2
1
6
DischargeChute.
Ref # Part # Description Qty
1720-0170 KNOB ASSEMBLY 2
2 681-0094A-0638 |DISCHARGE CHUTE ASSEMBLY 1
3/710-0825 SCREW 1/4-20 X3.75 GRS 1
4 911-0835 CLEVIS PIN 1
5 912-3027 LOCK NUT 1/4 1
6/914-01498 COTIER PIN 1
71719-04070 SHREDDER SCREEN 1
8 $50-0793 SPACER-.260 x .3 2
Frame Assembly
FrameAssembly
Ref # Part # Description Qty
11681-0184C FRAME ASSEMBLY 1
2|681-04002 FLAIL HOUSING ASSEMBLY (OUTER) 1
3|681-05063 INNER FLAIL HOUSING 1
4|710-0157 HEX SCREW 5/16-24 x .75 4
5| 710-0502A SCREW 3/8-16 x 1.250 3
6|710-0805A SCREW 5/16-18 x 1.5 LG 1
7|710-3008 SCREW 5/16-18 x .75 GR5 2
8/710-3025 SCREW 5/16-18X .625 GRS 12
91712-3004A HEX FLANGE NUT 15
10]726-0201 PUSH NUT 2
111926-0211 U-NUT 2
12/936-0119 LOCK WASHER 5/16 4
13/936-0170 SPECIAL WASHER 1
14/736-0242 BELL WASHER .337 X.867 x .057 1
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Hopper

Hopper

Ref # Part # Description Qty
1/681-04011-0638 |HOPPER ASSEMBLY 1
1/710-0599 SCREW 1/4-20 X.500 (RRENTVERA) 4
11912-3027 LOCK NUT 1/4 (FeReNTULVEEA) 4
11728-04016 FULL TUBULAR RIVET 26 (RSN TVIEEA) 26
1/781-04019-0638 |HOPPER-TOP (RSN TULEEA) 1
1|781-04039-0638 |HOPPER-INLET PANEL (FRENTVFEEA) 1
2|710-0599 SCREW 1/4-20 X.500 8
3|710-0805A SCREW 5/16-18x1.5LG 4
4|710-0809 SCREW 1/4-20x 1.25 4
5|712-04064 FLANGE LOCK NUT 12
6|712-3004A HEX FLANGE NUT 10
77360173 FLAT WASHER .28 ID x .74 QD x .063 4
8/936-0451 SADDLE WASHER 4

9| 749-04103-0637 | HOPPER HANDLE 1
10|749-04104-0637 |TUBE-SUPPORT 1
11]781-04007-0638 |SHREDDER PLATE 1
12|781-04027-0638 | HOPPER BRACKET SUPPORT 1
13/781-04033-0638 |INLET GUIDE 1

Impeller
Impeller

Ref # Part # Description Qty
1{N/A IMPELLER 1
2|710-1054 SCREW 5/16-24 x 1 6
3|712-0266A JAM LOCK NUT 4
4/912-0411 HEX NUT 6
5|719-04308 FLAIL BLADE 4
6|936-0119 LOCK WASHER 5/16 7
7|738-04286A SHOULDER PIN 4
8/942-04050 IMPELLER BLADE 1
9|942-0544B CHIPPER BLADE 2
981-04094 IMPELLER ASSEMBLY 1
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Impeller Assembly

ImpellerAssembly

Ref # Part # Description Qty
1/981-04094 IMPELLER ASSEMBLY 1
2/710-1254 SCREW 3/8-24X2.25 GR8 1
3/936-0217 LOCK WASHER 3/8HD 1
4736-0247 FLAT WASHER ]

Wheels
3
1
4
2

Wheels

Ref # Part # Description Qty
1934-04009 WHEEL ASSEMBLY (10 x 4 x 4) (GRAY) 2
1634-0147 RIM ASSEMBY (4 x 3.25) (FerRid L) 1
11734-1598-0901 TIRE-648 4 (F5%4 L) [ ]
11734-04322 TIRE TUBE 4.10/3.50-4 (FR72 L) 1
1/741-0487C FLANGE BEARING (T2 L) 1
1/941-0706 FLANGE BUSHING (/2 L) 1
27260214 PUSH CAP i
3/738-0813 SHREDDER AXLE 1
4/950-0786 SPACER 2
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